
FERRO 47C

1

2

3

4

5

6

7





2

Order Part number Name_English Quantity

1 U455-00131 Chassis 1
2 U455-00002 Bolt - M8x16 4
3 U455-00003 Screw - M5x12 4
4 U455-00004 Tooth Disc 2
5 U455-00005 Bracket - R/H 1
6 U455-00006 Lock Nut - M5 4
7 U455-00007 Lock Nut - M8 4
8 U455-00008 Bracket - L/H 1
9 U455-00009 Bolt - M6x12 10

10 U455-00124 Connector 1
11 U455-00011 Screw - M6x16 3
12 U455-00012 Graduator 1
13 U455-00013 Lock Nut - M6 11
14 U455-00021 Upper Bearing Bracket 2
15 U455-00022 Trailing Flap 1
16 U455-00023 Pivot - Trailing Flap 1
17 U455-00026 Pivot - Rear Cover 1
18 U455-00027 Spring - Rear Cover 1
19 U455-00028 Rear Cover 1
20 U455-00029 Plain Washer - M10 2
21 U455-00030 Spring - Connecting Rod 1
22 U455-00031 Connecting Rod 1
23 U455-00032 Spring Clip 2
24 U455-00035 Spring Bracket 1

Part2 Main Body Spare parts price list





3

Order Part number Name_English Quantity

1 U537-00022 Engine Washer 3
2 U455-00038 ST lock Screw - 3/8x16x25 3
4 U455-00039 Key 1
5 U455-00045 Adaptor 1
6 U455-00046 Friction Disc 2
7 U455-00047 Blade 1

8 U455-00048 Locking Disc 1
9 U455-00125 Spring Washer 1

10 U455-00050 Bolt - 3/8x24x51 1

Part3 Blade System Spare parts price list





4

Order Part number Name_English Quantity

1 U455-00114 Wheel Cap 2
2 U455-00052 Bolt - M8x15 2
3 U455-00053 Spring Washer - M8 2
4 U455-00054 Washer - M6 2
5 U455-00055 Wheel Assembly 2
6 U455-00056 Bearing 4
8 U455-00057 Spacer - M12.7 2
9 U455-00058 Plain Washer - M12.7 2

10 U455-00059 Bearing Holder 4
11 U455-00126 Front Axle 1
12 U455-00009 Bolt - M6x12 4
13 U455-00013 Lock Nut - M6 4

Part4 Front axle Spare parts price list





5

Order Part number Name_English Quantity

1 U455-00114 Wheel Cap 2
2 U455-00052 Bolt - M8x15 2
3 U455-00053 Spring Washer - M8 2
4 U455-00061 Washer - M8 2
5 U506-00016 Wheel Assembly 2
6 U455-00056 WEIBANG Bearing 4
8 U455-00057 Spacer - M12.7 2
9 U455-00058 Plain Washer - M12.7 2
10 U455-00127 Rear Axle 1
11 U455-00128 Bearing 2
12 U455-00069 Screw - M5x8 2
13 U455-00129 Spring Of Adjustment Lever 1
14 U455-00013 Lock Nut - M6 3
15 U455-00071 Adjustment Lever 1
16 U455-00072 Screw - M6x14 3

Part5 Rear axle Spare parts price list



6 Handle and Cont ro l s 3

2

1

6

7

10

8

18

17
16

15
14

13
12

11

54

9

16



6

Order Part Number Name_English Quantity

1 U455-00117 Handle 1

2 U455-00091 Handle Sheath 1

3 U455-00093 OPC Lever 1

4 U455-00013 Lock Nut - M6 2

5 U455-00054 Washer - M6 2

6 U455-00130 Bracket 1

7 U455-00095 Screw - M6x40 1

8 U455-00096 OPC Cable 1

9 U455-00098 Cable Tie - 3x190mm 1

10 U455-00099 Hook - Starter Rope 1

11 U455-00100 Grip Washer 2

12 U455-00101 Connecting Bolt 2

13 U455-00102 Lock Lever 2

14 U455-00103 Pin - 8x22 2

15 U455-00104 Spacer 2

16 U455-00105 Spacer 4

17 U455-00106 Tooth Disc Kit 2

18 U455-00107 Lock Nut-M8 2

Part6 Handle And Controls Spare Parts Price List



1
2



7

Order Part number Name_English Quantity

1 U455-00108 Frame - Grass Bag 1
2 U455-00121 Grass Bag 1

Part7 Grasscatcher Spare parts price list




